SAUSALITO - MARIN CITY
SANITARY DISTRICT

TREATMENT AND WET WEATHER
FLOW UPGRADE

PROJECT NO. 0055-006

NAPA| o

I m
(@ FAIRFIELD /. &) (2 ﬂ F
PETALUl\jIA @‘ f12) o T g e
(37] “\ =) f - 4
t _(% S = ﬁ\ CONTRACT ) W J g LocATION
mTTSBURGo S g n %
PROJECT }S@}IAE} Goode / ) CSNCORNTI ——ReOAKLEY D RAWINGS g )
LOCATKON k BERKELEY o STOCRTON N et
BRENTWOOD o
SAUSAR TO () OWALNUT CREEK a &) VOLUME 3 (1of2) (1]
SAN FRANCISCO TR OLAND M ARCH 20 1 7
’ PLEASANTON ey
° @ °
HAYWARD LIVERMORE 659
@) (6]
SA °/” FREMONT
MATEO D,

VICINITY MAP

NTS

@ =

LOCATION MAP

SCALE: 1"=2000'

(BMC TJC PO oconens e

1 22



kevin
Text Box
(1 of 2)


XREFS:| X—SMCSD—TBLK | MTakemoto—PE—stamp |<<——

sjung ||

12: 38pm

[...]
LEGEND (EXISTING): LEGEND (NEW):

EXISTING — NEW
F FLOWMETER FLOWMETER
SLUDGE HEATER O Puw
BUMP 0l PLUG VALVE
PLUG VALVE D GATE VALVE
HIGH FLOW
DIVERSION GATE VALVE (R3] BUTTERFLY VALVE
JUNCTION SLUICE GATE o] BALL CHECK
(E) PRIMARY 50X
CLARIFIER #1 FIXED FILM FIXED FILM Cl,  CHLORINE SOLUTION b<K  KNIFE GATE VALVE
PRIMARY EFFLUENT REACTOR 1 REACTOR 2
SO, SULFUR DIOXIDE SOLUTION =1 SLUICE GATE
FIXED FILM
REACTOR VS VS VARIABLE SPEED
PUMPS*
sk MIXING NOT SHOWN
BAR SCREEN w  BYPASS VALVING NOT SHOWN
SCUM FED
- BY GRAVITY o/ vl * CHECK VALVES NOT SHOWN
GRIT % 5 95
WASHER > 3 53
c o L Sk
DUMPSTER GRIT PUMPS B s [
Z SLUDGE GRINDER
x PRIMARY
£ SLUDGE VS
= PUMPS* "
= r F FUTURE Y v
= F 3-WAY VALVE (¢ BN
0 e (TYP. OF 2) SECONDARY
E SOUTH - SEC. SED. INFLUENT SEDIMENTATION
PRIMARY INFLUENT F DIVERSION e
5 MECHANICAL DISTRIBUTION BOX STRUCTURE 2
SCREENS —
“T™ NORTH e SECONDARY
> PARSHALL B P SLUDGE VS CHLORINE CONTACT TANK 1
FF%%EBEAA%‘ N FLUME oBS BOX SECONDARY EFFLUENT PUMP*
R K EMERGENCY OVERFLOW SCREEN 0
—— | R SUMP iz
/ £QS/EQR =P < SECONDARY EFFLUENT R
K
t-t—f—y. | W B EMERGENCY OVERFLOW N CHLORINE CONTACT TANK 2
MANUAL SCREEN GRIT <
REMOVAL — 4 w DIVERSION SECONDARY )
E EQUALIZATION STRUCTURE 1 SEDIMENTATION F
- E DISTRIBUTION _BOX SEC. SED. INFLUENT - A _
STREET PUMP ~ CL”ARR'I”ARHER' 2 9 SE FE:
STATION a 4 z
=1 =< 2 1 ~ aw SECONDARY aod E 1 0—551
u #x  SLUDGE ©
Py F PUMP 2 et t b Disk  H t iFEmdmsE/FE—=]  DISK
g FILTER FILTER 4
FROM_FT BAKER mn EQR = # #2
SEWER EQ BASIN EQ BASIN s/ ] V4
A o o I
# H ' HEADWORKS SECONDARY SLUDGE @ H T
v RETURN BOX =
% @Lmial 3 1 _ )
as J = SLUDGE _
£ g RECIRCULATION O
E = PUMPS* DIGESTED G’l
S & SUPERNATANT SPL&ADPG*E EFFLUENT
© > PUMP* FILTER PUMPS
o
PN ~ ]
o
PRIMARY
SLUDGE/SCUM THICKENED
PUMPS SLUDGE
PUMP* SUPERNATANT
THICKENER SECONDARY Box PRIMARY DRAW—OFF FROM
DIGESTER #** DIGESTER *+* INTERIOR OF DIGESTER
A (TYP. OF 6 LOCATIONS)
DIGESTED SLUDGE
To SETTLING BOX
DEWATERING OVERFLOW
THICKENED SCREW
SCUM PUMP* PRESS SLUDGE BOX
NOT SHOWN
SLUDGE
PRIMARY SCUM RECIRCULATION
PUMP*
FILTRATE DRY CAKE
SCUM PRESS TO LANDFILL
T seas yaN CONFORMED DRAWING DESIGNED M. TAKEMOTO TREATMENT AND WET WEATHER FLOW UPGRADE DWG NO G-3
BAR IS ONE INCH <
LONG ON FULL A NOTICE: DRAWN C.TO | SUBMITTED: MARK TAKEMOTO SHEETNO 4 OF 22¢
SIZE DRAWING ) A THIS CONFORMED DRAWING HAS BEEN RMC PROJECT ENGINEER ~ CE-64369
G N PREPARED BASED ON ORIGINAL SIGNED CHECKED M. NAKAMOTO OVERALL PROCESS FLOW SCHEMATIC PROJ NO
] < 'water and environment 055-006
DRAWING, ADJUST A DOCUMENTS DATED NOVEMBER 2016 AND APPROVED: _STEVE CLARY
SCALES ACCORDINGLY REV | DATE BY | APVD SUBSEQUENT ADDENDA RMC ENGINEER CE-30318 DATE MARCH 2017

Last Saved By: CTo 10-17-16 09:42am



XREFS:| X—SMCSD—TBLK | MTakemoto—PE—stamp |[<<——

sjung ||

FILENAME: 0055-006-G-4 3-—28-17 08:19am

Criteria Value Units Criteria Value Units Criteria Value Units Criteria Value Units Criteria Value Units
Design Flow Grit Pumps EQ Return Pumps Secondary Treatment Tertiary Filtration
Average Dry Weather Flow 1.3 MGD Type Recessed Impeller - Type Self Priming - FFR Feed Pumps Type Rotating Disk -
Peak Day Wet Weather Flow 6 MGD Number 2 - Number 2 - Type Centrifugal - Units 2 -
5-Year Peak Wet Weather Flow Capacity (Each) 1390 gpm Number 3 - Disks Per Unit 8 -
(Instantaneous) 123 MGD Capacity (Each Pump) 250 gpm
10-Year Peak Wet Weather Flow TDH 61 feet Capacity (Each Pump) 3,125 gpm Filter Area Per Disk 54 I'd
(Instantaneous) 13 MGD TDH 24 ft
TDH 62 feet Nominal Pore Size 10 (Disk Filter No. 1) micron
Headworks Motor Size 10 HP Motor Size 40 HP 5 (Disk Filter No. 2)
Mechanical Screens Grit Handling Primary Treatment Motor Size 75 HP Total Submerged Filter Area 861 Id
Type Sieve auger screen - Type Fuidized Bed - Primary Clarifier Fixed Film Reactor Design Loading Rate 242 gpm/ﬁz
Media Type Cross Flow - Maximum Loading Rate 4.84 gpm/ﬂ2
Number 2 - Number 1 - Number 2 (1 new/1 existing) -
Media Surface Area/Volume 32 [dis Maximum Backwash 5 %
(% of average flow)
Openings 0.25 inch Capacity (1 Unit) 250 gpm Type Circular -
Reactor Surface Area (Total, 2 FFRs) 2,514 ? Filter Backwash Pumps
Capacity (Each Screen) 3 MGD Influent Metering Maximum Design Flow (each) 6to7 MGD
Manual Screen Type Parshall Flume - Diameter 55 feet Media Depth 32 ft Type Centrifugal -
Type Bar - Number 1 - Side Water Depth 9.5 feet Volume (Total, 2 FFRs) 81,060 it Number 4 -
Number 1 - Throat Width 18 inch Surface Area (Each Tank) 2,376 [ Tertiary Treatment Capacity (Each Pump) 130 gpm
Equalization Overflow Rate at Average Dry Filter Feed Pumps TDH 45 feet
Screen Opening Width 0.75 inch Weather Flow (1.3 MGD) 631 gpd/ft2
EQ Storage Tank Overflow Rate at 10-Year Peak Wet Type Submersible - Motor Size 3 HP
Weather Flow (13.0 MGD with 2 Units
Capacity 10 MGD in Service) 2,736 gpd/ft2
Grit Chamber Compartments 2 - Primary Sludge/Scum Pumps Number 3 - Turn Table
Type Hydraulic Vortex - Volume (Total) 0.6 MG Type Double Disc - Capacity (Each Pump) 2,085 gpm Diameter 25 feet
Number 1 - EQ Activated @ Influent Flow of 9 MGD Number 2 - TDH 31 feet Motor Size 2 HP
Diameter 9 ft Capacity (Each Pump) 100 gpm Motor Size 20 HP
Capacity 13 MGD TDH 20 feet
Motor Size 5 HP
R SCALES r i CONFORMED DRAWING DESIGNED M. TAKEMOTO TREATMENT AND WET WEATHER FLOW UPGRADE DWG NO G-4
B ONG ONFOLL A NOTICE: DRAWN S.JUNG | SUBMITTED: MARK TAREMOTO. SHEETNO 5 OF 22¢
o BMCH: 5 o S US| DESIGN CRITERIA s
PRI ADIOST waterandenveonment | A\ | 317 | sm | sc DOCUMENTS DATED NOVEMBER 2016 AND APPROVED: _STEVE CLARY 055-006
SCALES ACCORDINGLY REV | DATE BY | APVD SUBSEQUENT ADDENDA RMC ENGINEER CE-30318 DATE MARCH 2017

Last Saved By: sjung 3—13-17 12:47pm




XREFS:| X—SMCSD—TBLK | MTakemoto—PE—stamp |<<——

sjung ||

12: 48pm

FILENAME: 0055-006-G-5 3-13-17

70
60
FROM EXISTING
WWTP_INFLUENT
SEWER
d
50
40
385
ENERGY
DISSIPATION
30 STRUCTURE
20
10
0
-10
-20
NOTES:

1. HYDRAULIC PROFILE BASED ON EQUALIZATION OF PRIMARY
EFFLUENT AT MAX PWWF CONDITION.

70

i Qi INFLUENT | Qe, EQ|Qs, SECONDARY|Qr, FFR | Qf, FFR [Qd, FILTER|HIGH TIDE|  [61.1]
} FLOW FLOW | PROCESS FLOW | FLOW |RECYCLE [FEED FLOW| LEVEL [61.1]
[MAX PWWF| 13.0 MGD .0 .0 9.0 MGD[0.0 MGD| 6.0 MGD | 8. (60.2 ] TOP OF
[ MAX FFR|_9.0 MGD 0 .0 9.0_MGD[0.0_MGD MGD | 8.2 F1 DISTRIBUTOR
[_ADWF 1.3 MGD 0 3 3.0 MGD[1.7 MGD MGD | 8.2 FI I < | BARREL EL 60.8 60
PI/PE FROM EQ
PRIMARY PUMP STATION
INFLUENT
EL 38.9 DISTRIBUTION MAX WATER
BOX EQR EL 39.0 50
PARSHALL /
FLUME [I EL 44.5 FIXED FILM
14 \ EQ PUMPS (2) ,—EQR FROM EQ REACTORS (2)
1< | \I/\\& PUMP_ STATION 40
ey 369 = (249 [19.3 | (186 ] n
- [24.9 | [18.6 |
., [24.0] 1427 [186]
[18.6 | MAX WATER EL 10.7
34.0 EL 29.7 14.2
38.5 / ‘13 5 EFFLUENT ‘FILTERS; 30
EQUALIZATION EL 267 : / SEE DETALS BELOW
STORAGE - 1 3.3 0 7 170
EFFLUENT 11.0
SECONDARY SED SoREEN 32 110,
TANKS . (2) 122 13.2 | 20
L , L J JlEL192 = : (12.9 ]
I 1 -]+ — ] £ (2) CHLORINE/ CONTACT TANKS
a l 5{ Qa ! - EFFLUENT Prrz - "1 F| 140
— s e ] !
EQR I - \12.7 5/ 1 0
PRIMARY FILTER v | MAX 8.2
SED TANK PUMPS (3)
2 —
(2) : : TIDE
N L g T
S —
Asiensnecs: | - — -
| o INFLUENT PIT: —2.55] = MN =10
REACTOR 2.0 ¢ 30" OUTFALL
SUPPLY @ EL —1.05
PUMPS (3) ES85 | OUTFALL
=0e ar -10
DIVERSION STRUCTURE
PE TO EQ / PE BYPASSJ
PUMP STATION
=20
HORIZONTAL NTS, VERTICAL 1°=10’
60 60 60 60
COMBINED TOTAL
FLOW
MAX HYDRAULIC
CAPACITY 9.0 MGD (2 FILTERS)
50 MAX_FILTER 50 50 50
6.0 MGD (2 FILTERS) MAX DESIGN FLOW
DESIGN FLOW |MaX_DESICN FLOW.
ADWF 1.3 MGD (1 FILTER)
40 40 40 40
30 30 30 30
20 o 20 20 FROM FILTER % 20
PUMP
‘EFFLUENT PIT INFLUENT PIT EFFLUENT PIT
FROM.. FILTER . PUMP
10 INFLUENT PIT  [19.7 10 10 10
16.1
0 0 0 0
HORIZONTAL NTS, VERTICAL 1"=10 HORIZONTAL NTS, VERTICAL 1"=10
e 1" Yy CONFORMED DRAWING DESIGNED  S.MASUDA TREATMENT AND WET WEATHER FLOW UPGRADE DWG NO G-5
B oNG oL A NOTICE: DRAWN J.MAY | SUBMITTED: MARK TAKEMOTO SHEETNO 6 OF 22¢
P NOT ONE INCH )RMC AN e ey i CHECKED M. NAKAMOTO OOt e HYDRAULIC PROFILE
! PREPARED BASED ON ORIGINAL SIGNED ! . PROJ NO y
DR e ST waterandenonment | A DOCUMENTS DATED NOVEMBER 2016 AND APPROVED: _STEVE CLARY 055-006
SCALES ACCORDINGLY REV DATE BY | APVD SUBSEQUENT ADDENDA RMC ENGINEER CE-30318 DATE MARCH 2017

Last Saved By: Sdung 10-12-16 04:13pm




XREFS:| X—SMCSD—TBLK | MTakemoto—PE—stamp |<<——

sjung ||

12:12pm

FILENAME: 0055-006-G-6 3—13-17

PROCESS FLUID PIPE SCHEDULE

FLUD Pipe Type (1) Pipe Testing (2)
ABBREV PROCESS FLUID Buried [Exposed | Pressure (PSI)| Fluid Special Requirements

AW |POTABLE WATER 41,91 41,91 125 WATE
2W __ [NON-POTABLE WATER NA NA NA NA
3W___[TREATED PLANT EFFLUENT 91,9296 | 22,41,91 150 WATER
AL___|ALUM NA NA NA NA
BW__[EFFLUENT FILTER BACKWASH 9196 [25,27.91,96) 50 WATER
CA___|COMPRESSED AR NA NA NA NA
CHA__|CHANNEL AR NA 45 25 AR

/\ CLS__|CHLORINE SOLUTION, HYPOCHLORITE NA NA NA NA

1 L REO0 TR
[ DG [DIGESTER GAS 91 91 25 AR P)

ov TR OVER Lo Y Y ) N
FOR__|DIESEL FUEL RETURN 21 21 50 WATER
FOS _|DIESEL FUEL SUPPLY 21 21 50 WATER
DS |DIGESTED SLUDGE NA NA NA NA
DSM__|DIGESTED SLUDGE MIXING NA NA NA NA
DSR__|DIGESTED SLUDGE RETURN NA NA NA NA

A DSU__|DIGESTED SUPERNATANT NA NA NA NA

(CEQRTEQUALIZATION BASIN RETURN 91,96

EQS EQUALIZATION BASIN SUPPLY

Lo ol
T1.27,51:00 %0 WATER
50 WATER

11,27,91,96]

PR ean = i at
FC FERRIC CHLORIDE 98 91,98 | 30 WATER
FDS FINAL DIGESTED SLUDGE NA NA NA NA
FE FINAL EFFLUENT 91,92,96  |25,27,91,96| 60 WATER
FS FIRE SPRINKLER NA NA NA NA
FLE FILTER EFFLUENT 91,92 25,27,91 25 WATER
FT FILTRATE NA NA NA NA
G GRIT 11,2591 11,2591 50 WATER
HRSD__|[HEATED RECIRCULATED SLUDGE NA NA NA NA
HWR__[HOT WATER RETURN NA NA NA NA
HWS __[HOT WATER SUPPLY NA NA NA NA
A INSTRUMENT AR NA NA NA NA
INF___[INFLUENT SEWER 96 96 PER SPEC 02640 WATER
NG [NATURAL GAS NA NA NA NA
OA_ |OUTSIDE AR NA NA NA NA
OF OVERFLOW 91,96 91,95 25 WATER
P POLYMER NA NA NA NA
PD _ [PUMPED DRAIN 91,96 25,27,91,9 50 WATER
PDS PRIMARY DIGESTED SLUDGE NA NA NA NA
PE PRIMARY EFFLUENT X 2 5| 60 WATER
Pl PRIMARY INFLUENT 60 WATER
PS PRIMARY SLUDGE 60 WATER
R PLANT DRAINAGE RETURN 50 WATER
ODIUM BISULFITE NA NA
SPENT BACKWASH RETURN 25 91 50 WATER
SCREENINGS 91 91 25 WATER

WATER

SB S
SBR
SC
SCUM |SCUM
SD

STORM DRAIN

100
PER SPEC 02640] WATER

WATER

50

WATER

NA

SLUDGE |SLUDGE

NA NA
PER SPEC 02640| WATER

JOINT TYPES

BF BUTT FUSION

BLO BUTT LAMINATED OVERLAY
BSG BELL SPIGOT, GASKET
BSW BELL SPIGOT WELD
BW BUTT WELD

cJ COMPRESSION JOINTS
cw SOCKET WELDED

F FLANGED

FJ FLARED JOINTS

GC GROOVED COUPLING
GTG GROUTED TONGUE AND GROOVE
mJ MECHANIAL JOINT

sC SLEEVE COUPLING

SE SCREWED ENDS

SJ SOLDERED JOINTS

sw SOLVENT WELDED
THD THREADED

NOTES:

(1) A PIPE MATERIAL SPECIFICALLY DESIGNATED
ON THE DRAWINGS SHALL TAKE PRECEDENCE
OVER OPTIONAL MATERIALS SHOWN IN THE TABLE.
THIS SYMBOL #@— INDICATES A PIPE MATERIAL
CHANGE.

SS___|SANITARY SEWER 91,93,96 91,96 (2) REFER TO SPECIFICATION SECTION 02640 —
SW__|SEAL WATER NA a1, o1 125 WATER PIPELINE TESTING AND DISINFECTION FOR
TS |THICKENED SLUDGE NA NA NA NA HYDRAULIC TESTING REQUIREMENTS AND LEAKAGE
TWAS _[THICKENED WASTE SLUDGE NA NA NA NA ALLOWANCES.
v VENT NA 21,91 125 WATER
WS |WASTE SLUDGE NA NA NA NA (3) INSPECTION AND TESTING SHALL BE IN
ACCORDANCE WITH APPLICABLE PLUMBING CODE.
PIPE MATERIAL SCHEDULE
Pipe Mt PIPE Specification| Type/ Joint Type (2) SPECIAL THRUST RESTRAINT CORROSION PROTECTION REQUIREMENTS
Number MATERIAL Section Rating Buried Exposed REQUIREMENTS (NOTE 3) (NOTE 4)
DUCTILE IRON
11 DIP, C-151, CML 02565 250 BSG,F F,GC MECH. RESTRAINTS OR ANCHOR BLOCKS AT BENDS CATHODIC PROTECTION
STEEL PIPE
STEEL, ASTM A53 (<3 INCH) 15025 SCH40 | SC,BW,CW |SC,F,BW,CW COATING AND CATHODIC PROTECTION
21 STEEL, ASTM A53 (3 - 12 INCH) 15025 SCH40 | GC,BSW F,GC,BW COATING AND CATHODIC PROTECTION
STEEL, ASTM A53 (> 12 INCH) 15025 1/4" Wall GC,BSW F,.GC,BW COATING AND CATHODIC PROTECTION
22 GALV STEEL, ASTM A106 15025 SCH 40 SE GC,BW
23 STEEL, ASTM A106 15025 SCH 80 cw CwW COATING AND CATHODIC PROTECTION
25 STEEL, AWWA C200, CML&C 02570 1/4" Wall BSW F.GC,BW CORROSION MONITORING OR CATHODIC PROTECTION
27 TEEL, AWWA C200, FUSION BONDED EPOX| 02571 1/4" Wall BSW F,GC,BW CORROSION MONITORING OR CATHODIC PROTECTION
ALLOY
41 COPPER 15036 Type K | SJ,FJ,CJ,SE | SJ,FJ,CJ,SE
45 STAINLESS STEEL - 316 SCH 10 BW,SC,F BW,SC,F
P STAINLESS STEEL - 316 (UP TO 2.5 INCH) 15030 SCH 40 SE SE
STAINLESS STEEL - 316 (>3 INCH) 15030 SCH 40 BW,CW BW,CW,F
47 STAINLESS STEEL - 304 15030 SCH 10 BW,SC,F BW,SC,F
FRP
61 FRP DUCTING 02510 BLO BLO
PLASTIC
91 PVC (1) 15060 SCH 80 SwW SW
92 PVC C-900,905 02597 DR-18 BSG BSG MECH. RESTRAINTS OR ANCHOR BLOCKS AT BENDS| CATHODIC PROTECTION ON ALL METALLIC COMPONENTS
93 PVC GRAVITY SEWER PIPE 02595 SDR-35 BSG BSG CATHODIC PROTECTION ON ALL METALLIC COMPONENTS
95 HDPE, SOLID WALL, C-906, DIPS (OD) 02590 DR-21 BF BF.F CATHODIC PROTECTION ON ALL METALLIC COMPONENTS
96 HDPE, SOLID WALL, C-906 02590 DR-9 BF BF,F CATHODIC PROTECTION ON ALL METALLIC COMPONENTS
98 RPVC TUBING IN PVC CONTAINMENT PIPE 15061 100 SW SW

(1) SCH 80 PVC MAY ONLY BE USED FOR PIPE DIAMETERS 10 INCHES AND SMALLER.
(2) THIS SCHEDULE IDENTIFIES CERTAIN THRUST RESTRAINT AND CORROSION PROTECTION REQUIREMENTS, FOR CLARITY. NOT ALL
REQUIREMENTS ARE IDENTIFIED. CONTRACTOR SHALL FULLY COMPLY WITH ALL REQUIREMENTS OF THE CONTRACT DOCUMENTS.
(3) MECHANICAL RESTRAINTS PER PIPE SPECIFICATIONS. ANCHOR BLOCKS PER DETAIL C250, C251 AND C252.

(4) CORROSION PROTECTION REQUIREMENTS PER CP DRAWINGS AND SPECIFICATIONS.
(5) STEEL OR DUCTILE IRON PIPE SHALL BE USED AT ALL PENETRATIONS THROUGH CONCRETE STRUCTURES.

E

SAAAAREE

cE= -

T

o—
s —e—
o —o—
gd=s ——
P —e—
Em —_—
= ——
= —t—

SShoul

% §COUFUNG ;$
MAY VARY-

= —

EXISTING PIPE (FUTURE PIPE

IF DESIGNATED AS FUTURE)
EXISTING PIPE TO BE ABANDONED
EXISTING PIPE TO BE REMOVED
NEW PIPE

BUTT WELDED JOINT

FLANGED JOINT

GROOVED END JOINT

HUB & SPIGOT JOINT

FLEXIBLE COUPLING

FLANGED COUPLING ADAPTER

MECHANICAL JOINT

ELASTOMER BELLOWS EXP JOINT
ELBOW DOWN

ELBOW UP

TEE DOWN

TEE UP

LATERAL DOWN
LATERAL UP
CONCENTRIC REDUCER
ECCENTRIC REDUCER
UNION

CAP (BUTT WELDED)

CAP (SCREWED OR SOCKET WELDED)

ELBOW, 90 DEGREE

CROSS

ELBOW, 45 DEGREE

LATERAL

CHANGE IN PIPE MATERIAL

BLIND FLANGE

PIPING DESIGNATION

:12" BD
512' BD

NOTE:

FLOW STREAM IDENTIFICATION LEGEND
NOMINAL PIPE SIZE

FLOW STREAM IDENTIFICATION LEGEND SHALL BE USED FOR PIPING
SCHEDULE SELECTION. ADDITIONAL DESCRIPTION IS USED ONLY TO
DESCRIBE THE PROCESS FUNCTION OF THE PIPE. ADDITIONAL DESCRIPTIONS
ARE FROM THE STANDARD ABBREVIATIONS DRAWING.

FO
8" GAS =
18" SD?? =

GATE

KNIFE GATE
BALL
GLOBE
BUTTERFLY
VEE BALL

NEEDLE
PLUG OR COCK
BALL CHECK

PINCH
DIAPHRAGM
HOSE VALVE

FORCEMAIN

BLOWOFF (PLAN)

AIR RELEASE VALVE

STORM DRAIN MAIN
SANITARY SEWER MAIN
WATER MAIN

ELEC CONDUIT (UNDERGROUND)

ELEC CABLES (OVERHEAD)

TELECOM (POSSIBLY FIBRE OPTIC) CONDUIT

TELECOM/FIBRE OPTIC CONDUIT

GAS PIPELINE

EXISTENCE OR SIZE OF UTILITY NOT CONFIRMED (??)

STORM DRAIN INLET
MANHOLE

WATER METER

FIRE HYDRANT
WATER VALVE

ECCENTRIC PLUG

SWING OR SILENT CHECK
DOUBLE DOOR CHECK

PRESSURE RELIEF

AR RELIEF VALVE
AR AND VACUUM RELIEF VALVE

REGULATED SIDE
_ﬂpnssunz CONTROL

MISCELLANEOUS PIPING COMPONENTS

BALANCING

QUICK DISC
HOSE RACK

=)

DAMPER

FLEXIBLE (ELASTOMER) PIPE CONNECTION
WYE—STRAINER

BASKET STRAINER

ONNECT COUPLING

SAFETY SHOWER/EYEWASH

co O— CLEANOUT
HD @ HUB DRAIN
=) FLOOR DRAIN
<F>— FLUSHING CONNECTION
FE TYPICAL INSTRUMENT BUBBLE
BD_1—2  (SEE 1&C LEGEND)

GENERAL PIPING NOTES

1. SYMBOLS SHOWN HERE FOR SINGLE LINE FITTINGS ARE SHOWN WITH SOCKET TYPE
ENDS. END CONNECTIONS SHALL BE PER SPECIFICATIONS.

2. THIS IS A STANDARD LEGEND SHEET. NOT ALL ITEMS SHOWN ARE

USED ON THIS PROJECT.

3. SOME SYMBOLS MAY BE SHOWN DIFFERENTLY ON DRAWINGS

AND LABELED ACCORDINGLY.

4. NOT ALL PIPING AND VALVES ARE SHOWN ON THE MECHANICAL DRAWINGS. SEE
INSTRUMENTATION AND CONTROL DRAWINGS FOR ADDITIONAL PIPING AND VALVES.

o

— VERIFY SCALES

BAR IS ONE INCH
LONG ON FULL
SIZE DRAWING

IF NOT ONE INCH
LONG ON THIS
DRAWING, ADJUST

SCALES ACCORDINGLY

"

'water and environment

~
p

CONFORMED DRAWING

NOTICE: